
Ministry of the Environment 

CORNWALL WATER TREATMENT PLANT 

Drinking Water System lnspection Report 

DWS Number: 22000 1 049 
Inspection Number: 1 -RAZZ 
Date of Inspection: Jan 18,2005 
Inspected By: Don Munro 



Ministry of the 
Environment 

Safe Drinking Water Branch 

Cornwall Office 
1 13 Amelia Street 
Cornwall, ON K6H 3P1 
Tel: 61 3 933-7402 
Fax: 61 3 933-6402 
Toll free: 800 860-2760 
www.ene.gov.on.ca 

March 14,2005 

Direction du contrale de la 
qualite de I'eau potable 

Mr. Morris McConnick, P. Eng 
Division Manager 
Environmental Services 
City of Cornwall 
P. 0. Box 877 
861 Second Street West 
Cornwall, Ontario 
K6J 1H5 

Bureau de Cornwall 
11 3, rue Amelia 
Cornwall (Ontario) K6H 3P1 
Tel: 61 3 933-7402 
Telec: 61 3 933-6402 
Sans frais: 800 860-2760 

Ontario 

Dear Mr. McConnick: 

Re: Ministrv of the Environment Drinking Water Inspection - 2005 
- - 

Cornwall drink in^ Water Svstem 

The Cornwall Drinking Water System was inspected on January 18 and 19,2005 to 
assess compliance with applicable Acts, Regulations and site-specific authorizing and 
control documents. The report is also based upon a review of in-house and laboratory 
analytical results for samples collected between August, 2003 and January 2005 and 
interviews held with operational personnel. Enclosed is a copy of the inspection report for 
your review. A copy will also be sent to Ms. Denise Labelle-Gelinas, who is the Clerk for 
the City of Cornwall and Ms. Betty de Haan, who is designated as the Clerk for the 
Township of South Stormont and to whom your Drinking Water System supplies potable 
water. Copies will also be sent to the Local Medical Officer of Health and the Raisin 
Region Conservation Authority Manger as the appointed Conservation Authority. 

Your attention is directed to the sections "Actions Required" and "Recommended 
Actions" of the report. Please provide an Action plan by no later than April 29,2005, 
describing how the municipality plans to address these issues. 

. . ./2 



Page 2 
March 14,2005 
Mr. Morris McCorrnick, P. Eng 
City of Cornwall 

Should you have any questions pertaining to this report, please do not hesitate to contact 
me at this office at extension 23 1. 

Yours truly, 

Don Munro 
Inspector 1 Provincial Officer 
Safe Drinking Water Branch 
Comwall Office 

Dhm/ 

Encl. 

CC: Ms. Denise Labelle-Gelinas, City of Cornwall, 360 Pitt Street, Cornwall, Ontario 
K6J 3P9 

Mr. Tom Gemrnell, WaterISewer Supervisor, Public Works, City of Cornwall, 
1225 Ontario Street, P.O. Box 877, Cornwall, Ontario K6H 4E1 

MS. Betty de Haan, Clerk-Treasurer, Township of South Stormont, 4949 County 
Road No. 14, Ingleside, Ontario KOC 1MO 

Dr. Robert Bourdeau, MD, Medical Officer of Health, Eastern Ontario Health 
Unit, 1000 Pitt Street, Cornwall, Ontario K6J 5T1 

Mr. Mirek Tybinkowski, p. Eng., Water and Wastewater Specialist, MOE 
Environmental Assessment and Approvals Branch, 2 St. Clair Ave, West, Floor 
12 A, Toronto, Ontario M4V 1L5 

Mr. Roger Houde, Manager, Raisin Region Conservation Authority, P. 0. Box 
429,18045 County Road No. 2, Comwall, Ontario K6H 5T2 



Ministry of the Environment 

CORNWALL WATER TREATMENT PLANT 

Drinking Water System Inspection Report 

DWS Number: 220001 049 
Inspection Number: 1 -RAZZ 
Date of Inspection: Jan 18,2005 

Inspected By: Don Munro 





@ Ontario 

Table of Contents: 

Ministry of the Environment 
Drinking Water System Inspection Report 

OWNER INFORMATION 
INSPECTION DETAILS 
DWS COMPONENT LOCATIONS 
INSPECTION SUMMARY 

INTRODUCTION 
LMR - SourcelSupply - Surface 
LMR - Permit to Take Water 
LMR - Capacity Assessment 
LMR - Treatment Process 
LMR - Process Wastewater 
LMR - Distribution System 
LMR - Operations Manuals 
LMR - Logbooks 
LMR - Contingency and Emergency Planning 
LMR - Security 
LMR - Communication with Consumers 
LMR - Operator Certification and Training 
LMR -Water Quality Monitoring 
LMR -Water Quality Assessment 
LMR - Reporting, Notification & Corrective Action 

NON COMPLIANCE WITH REGULATORY REQUIREMENTS 
ACTIONS REQUIRED 
SUMMARY OF BEST PRACTICE ISSUES 
RECOMMENDED ACTIONS 
SIGNATURES 

APPENDIX A - lnspection Audit Sample Results 

Report Generated for MUNRODO on 03/08/2005 Page 1 of 26 





Ministry of the Environment 
Drinking Water System lnspection Report 

OWNER INFORMATION: 

Company Name: Cornwall, The Corporation Of The City Of 
Street Number: 86 1 Unit Identifier: 
Street Name: Second St W 
CountylDistrict: United Counties of Stormont, Dundas & Glengarry 
DistrictlArea Office: Cornwall 

City: Cornwall 
Province: ON Postal Code: K6H 5T9 

INSPECTION DETAILS: 

DWS Name: Cornwall Water Treatment Plant 
DWS Category: Large Municipal Residential 
DWS Number: 220001 049 
Inspection Type: Unannounced 
Inspection Number: 1 -RAZZ 
Date of Inspection: Jan 18,2005 
Date of Previous Inspection: Aug 27, 2003 

DWS COMPOI\IENT LOCATIONS 

Site (Name): RAW WATER 
Type: Source Sub Type: 
Comments: 
The intake structure is located in the west-face of the R.H. Saunders Dam, 15 m below the level of 
Lake St. Lawrence. The intake structure consists of a flared concrete bell, oriented west and protected 
by a steel screen that prevents large objects from entering the raw water transmission line. The intake 
screen consists of 20 vertical steel bars starting at an elevation of 54 m (177 ft), reaches an elevation 
of 59 m (194 ft) and is 2 m (6.6 ft) wide. The capacity of the intake is 157 cu, metres (31,869 IG) with 
a hydraulic retention time (HRT) of 2.3 minutes based on a rated capacity of 100, 000 cu. m/day(22 
MGD). A valve house with a flow control valve (butterfly) is situated at the base of the dam and it is 
always open but the flow is regulated at the screen house of the water plant. Adjacent to the valve 
house, is an enclosed building that houses the zebra mussel control system. The zebra mussel 
control system consists of two raw water recirculation pumps (one duty, one standby), one scale, one 
chlorinator, one 90 kg chlorine gas feeder, one chlorine residual analyzer, a computerized control 
system with a telemetry link to the water treatment plant SCADA system and a chlorine solution line 
extending from the chlorinator to the diffuser device at the raw water intake structure. Raw water then 
flows via a 1066 mm diameter 3.2 km transmission line from the control station to the water treatment 
plant by gravity.When the temperature of the raw water exceeds 10 degrees Celsius (as measured at 
the treatment plant filters), chlorine is then injected into the raw water pipeline to control the zebra 
mussels. The zebra mussel control chlorination system is monitored and controlled through the 
SCADA System located at the water treatment plant. When in use, the target for the zebra mussel 
control operation is to impart a Total Chlorine residual of 0.1 mglL in the raw water. In 2005, our 
inspection revealed the Zebra Mussel chlorination system works continuously. 

Site (Name): TREATED WATER 
Type: Treated Water POE Sub Type: 

Report Generated for munrodo on 3/8/2005 Page 2 of 26 



@ Ontario Ministry of the Environment 
Drinking Water System Inspection Report 

Comments: 
The elevation of the water level in Lake St. Lawrence provides the hydrostatic pressure to deliver 
water through the intake line to the Water Treatment Plant. The output of the raw water is controlled 
by a motorized butterfly valve positioned on the raw water pipeline. Aventuri meter installed in 1956 
measures the plant's influent water. A manually controlled by-pass valve in the screen house connects 
the intake line to the mixing tank conduit piping. The existing plant SCADA control system monitors 
the flow rate and controls the motorized butterfly valve. It is here that the raw water is injected with 
PAC (Polyhydroxyl-Aluminum Chloride) a coagulant employed to improve the sedimentation process 
which removes the suspended solids and reduces the sediment loading on the filters. The water in the 
screen house is also pre-chlorinated by injecting a chlorine solution into the screen tank. The PAC 
treated water is then screened by a US filter travelling water screen after flowing into a 1.3 x 1.3 x 4.5 
m tank. The travelling screen has a 0.2 m (7.9 in) frame and consists of a series of approximately 91 0 
mm (3 ft) wide screens. The screens are linked together to form a long screen that travels around two 
shafts, one at the bottom of the tank and one directly above the tank. The screen is powered by a 1 .I 
kW (1.5 hp) motor. The screen material is 304 Stainless Steel with 188 sq. mm (0.29 sq. in) openings 
and 1.8 mm (0.07 in) thick wiring. At 8 hour time intervals or upon a head loss of 0.2 m, the travelling 
screen is activated automatically or manually operated by the operators for 2 or 3 minutes every shift. 
After rotating, the screens are automatically rinsed with treated water. The rinse water is discharged to1 
the backwash sewer which ultimately discharges to the sanitary sewer at Brookdale Avenue. 
Downstream of the travelling screen, the water flows into one of two mixing tanks (combined volume 
of 179 cu. m). The mixing tanks are operated in parallel and each consists of three chambers 
equipped with stationary baffles. There are no mechanical agitator devices installed, instead the 
kinetic energy of incoming water flow is used for coagulation and flocculation processes. Water from 
the mixing tanks is gravity fed into one of the two settling tanks (volume of I873 cu. m) that are 
operated in parallel. Downstream of the settling tanks, water is gravity fed onto four Rapid Gravity 
Filter-Adsorber units that are operated in parallel. All four filters are dual media, consisting of granular 
activated carbon and sand. The filters are equipped with surface agitators that are activated prior to 
backwashing. Backwash water is pumped from the clear well and through the filters. Backwash water 
is discharged to the sanitary sewer. The filtered water flows into a clear well (volume of 1363 cu. m) 
located at the treatment plant. Fluoride is added to the water in the clear well through a diffuser. From 
the clearwell, the filtered water overflows into a reservoir (volume of 31 82 cu. m) from which the water 
is pumped into the distribution system by one of five high lift pumps (three duty and two standby) that 
discharge to a common header. Of the five pumps, three are electric, one is diesel and one is diesel- 
electric. The treated water is chlorinated prior to being pumped into the distribution system. 
Instrumentation at this facility, includes, seven flow metering devices(one on the raw water intake 
pipe, one on each filtrate line, and two on the high lift pump common discharge; two chlorine residual 
analyzers (one at the settled water common discharge header and the other at the high lift pump 
common discharge header), six turbidimeters (one on the raw water intake pipe, one on each filtrate 
line and one on the high lift pump common discharge header); one fluoride analyzer at the high lift 
pump common discharge header. A pH meter at the screen house records the pH of the raw water. 

Site (Name): DISTRIBUTION (WATER INSPECTION) 
Type: Other Sub Type: 
Comments: 
Water is pumped through two discharge pipes to the distribution system. The east outlet discharge 
pipe feeds the north portion of the City as well as the elevated storage tank. The South outlet 
discharge pipe feeds the east and west sections of Cornwall and the Boundary Road Reservoir. 

The distribution system consists of approximately 209 kilometres of various sized pipes and mains. It 
also consists of two remote reservoirs, the Boundary Road Reservoir and Tollgate Elevated Storage 
Tank. 

The Boundary Road Reservoir was constructed in 1973 to augment the pressure in the eastern 
portion of the City and to provide storage for fire protection. The Boundary Road Reservoir stores 
treated water in two compartments which have a capacity of 9,091 cu. meters and is equipped with a 
sodium hypochlorite feed system to increase disinfectant residual levels in the distribution system. 

Report Generated for munrodo on 3/8/2005 Page 3 of 26 



Ministry of the Environment 
Drinking Water System Inspection Report 

Three electric high lift pumps transfer treated water from the reservoir to the distribution system. Both 
incoming and outgoing residual chlorine levels are monitored with the aid of 2 residual chlorine 
analyzers. The reservoir is also chlorinated with sodium hypochlorite solutions. A natural gas 
generator provides power for emergency purposes. Overflow from the reservoir is channelled into a 
nearby drainage ditch. 

An elevated water tank with a capacity of 4545 cubic meters is located on Tollgate Road between 
McConell Avenue and Pitt Street. The elevated tank was built and commissioned in 1991 to act as an 
emergency reservoir and to maintain the system pressure. In 1991, water service was also extended 
to Rosedale Terrace and St. Andrews in the Township of South Stormont (former Township of 
Cornwall), the elvated tank assists in maintaining pressure in those areas. Typically, the tank is filled 
during the night and water is then drawn from the tank throughout the day. Overflow discharges are 
channelled into a drainage ditch that empties into the South Branch of the Raisin River. 

Page 4 of 26 



Ministry of the Environment 
Drinking Water System Inspection Report 

INSPECTION SUMMARY 

INTRODUCTION 

* The primary focus of this inspection is to confirm compliance with Ministry of the 
Environment legislation and control documents, as well as conformance with Ministry 
drinking water-related policies for the inspection period. 

The ministry is implementing a rigorous and comprehensive approach in the inspection 
of water systems that focuses on the source, treatment, and distribution components as 
well as water system management practices. 

The primary focus of this inspection is to confirm compliance with Ministry of the Environment 
legislation and control documents, as well as conformance with Ministry drinking water-related 
policies for the inspection period. Specifically, this includes a review and assessment of 
operating practices as they relate to the following documents: . The Safe Drinking Water Act, 2002 

Drinking Water Systems Regulation (0. Reg. 170103) . Operator Certification Regulation (Water Works and Sewage Works - 0 .  Reg. 128/04) . Certificates of Approval 

. Permits to Take Water 

. Previous Ministry Compliance Inspection Report . Engineer's Report dated November 2000 

The ministry has implemented a rigorous and comprehensive approach to the inspection 
of water systems that focuses on source, treatment, and distribution components as well as 
water system management practices. This inspection report includes the findings from the 
lnspection of the Cornwall Water Treatment Plant and Distribution System. Findings pertaining 
to the St.Andrews/Rosedale Distribution System are provided in a separate compliance 
inspection report for that facility. 

LMR - SOURCEISUPPLY -SURFACE 

* A zebra mussel control system is required by the Certificate of Approval or other 
direction. 

The original Zebra Mussel facility was installed as a City Initiative about 15 years ago and not as 
a requirement of any Certiifcate of Approval issued to the City. However, it is now consolidated in 
the new Draft C of A recently issued for the water plant upgrades which are now underway. 

The Zebra Mussel control system is located at the valve house at the base of the R.H.Saunders 
dyke, approximately 135 m (443 ft) east of the intake. The zebra mussel system consists of a 
chlorinator and pumps housed in a small brick building, and a diffuser located at the dyke. The 
zebra mussel system originally injected hypochlorite to the diffuser. In 1998, the hypochlorite 
system was converted to a gaseous chlorine system. This modification had not been reflected in 